WATER POLLUTION CONTROL RESEARCH SERIES @ 11060 DPD 02/M

Combined Treatment of Municipal
Kraft Linerboard and

Fiberboard Manufacturing Wastes

( )‘ﬁi.“"
i ~ =
| I

L I

o
il

- il l,-]i.

U.S. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes the
results and progress in the control and abatement of pollu-
tion of our Nation's waters. They provide a central source
of information on the research, development, and demon-
stration activities of the Environmental Protection Agency
through inhouse research and grants and contracts with
Federal, State, and local agencies, research institutioms,
and industrial organizations.
[...]
established. Temperature data on the mixed liquor of the pilotoplant
showed a low of 40° F in November and December and a high of 87" F in
June. When the full-scale plant is in operation, it is anticipated that
the final effluent will approach ambient temperatures. Therefore, no
problem is expected in meeting the stated stream requirements.

49



The difficulty of properly measuring the fecal‘coliform c?ntenF
of the pilot plant effluent due to the interfering Kle?s1ella organ}sms in
the Armstrong Cork waste does not allow proper evaluation of bactgrlal
pollution. This has been discussed in some detail under the section on
disinfection. For various reasons, some of which are also discus§ed
under the section on disinfection, chlorination has not been required by

the State Water Quality Control Board.

Probability of toxic wastes in a concentration which w?uld be
harmful to man, game and fish, or other beneficial aquatic life in the
plant effluent is quite remote.

Comparison of Combined Alternatives: The two types of treatment
systems which were studied in the pilot plant for expansion to full-
scale design were extended aeration plant with 24 to 30 hours contact
time, and a combined high rate plastic media bio-filter followed with a
shorter term extended aeration plant using twelve to fifteen hours con-
tact time.

The full-scale plant using the twenty-four hour extended
aeration system would use three parallel aeration basins, each having
a volume of 5.7 million gallons and a surface area of approximately
76,000 square feet, Pilot plant data indicated a BOD reduction averaging
1.26 pounds BOD per hour per horsepower; therefore, a BOD removal require-
ment of 77,335 pounds in the full-scale plant necessitates a horsepower
requirement of 2,556 (for design purposes - 2,600). This could be
obtained by using five l175-horsepower aerators in each basin.

The plant using the plastic media bio-filter and fifteen hours
detention time would also be designed using three parallel systems.
Pilot plant data showed that a total BOD removal averaging 343 pounds
per day occurred using this combination, Loading to the plant averaged
373 pounds BOD per day. With the 288 cubic feet of plastic media in the
tower, this provides a loading rate of 1.3 pounds BOD per cubic foot.
Since the distribution system for the filter was somewhat inefficient,
the more conventional loading rate of 1.58 pounds BOD per cubic foot,
or approximately twenty percent (20%) in excess of that used in the pilot
unit, was used for the full-scale design.

As discussed under the biological treatment section, Plant #2
was somewhat under aerated in that sludge had to be wasted sc that
dissolved oxygen could be maintained. Therefore the five horsepower for
Plant #2 was increased by twenty percent (20%). This gives a gross
plant loading rate of 4.1 pounds BOD per horsepower per hour. In the
full-scale plant 53,800 cubic feet of plastic media and 1,420-horsepower
is needed based on the pilot plant studies. For design purposes, 1500-
horsepower was used with four 125-horsepower aerators in each of three
basins. The basins would have a volume of 3.55 million gallons and a
surface area of approximately 48,000 square feet.

Clarifiers for both systems will be based on a net surface



settling rate of 600 gallons per square foot per day with a detention
time of three hours. With a flow rate of 17 MGD, three clarifiers
having a surface area of 950 square feet each would be required. Simi-
lar type units would be used for both type plants.

Waste sludge productien by both treatment systems was similar.
Use was made of the following data for BOD and solids in the calculation
of actual sludge production in the full-scale plant:

Influent Effluent Removed
BOD: (1bs/day) (1bs/day) (1bs/dav)
Armstrong Cork Company 46,760 3,878 42,882
City of Macon 7,515 623 6,892
Georgia Kraft Company 30,060 2,499 27,561
Total 84,335 7,000 77,335
Total Suspended Solids:
Armstrong Cork Company 5,845 1,253 4,592
City of Macon 7,515 1,540 5,975
Georgia Kraft Company 20,000 4,207 15,793
Total 33,360 7,000 26,360
Volatile Suspended Solids:
Armstrong Cork Company 3,098 518 2,580
City of Macon 5,336 891 4,445
Georgia Kraft Company 9,600 1,601 7,999
Total 18,034 3,010 15,024
Non-Volatile Suspended
Solids (Total Suspended
less Volatile Suspended)
Armstrong Cork Company 2,747 735 2,012
City of Macon 2,179 649 1,530
Georgia Kraft Company 10,400 2,606 7,794
Total 15,326 3,990 11,336

Mixed liquor volatile suspended solids will be maintained at
3,800 mg/l in the basins.

51



Data from the pilot plant study was used to determine the con-
stant b in the following solids balance equation:

1bVSS (produced) + 1bVSS(removed) =
0.55(1bs BOD removed) -+ b(lbs MLVSS)

The value of b for Plant #2 was determined to range between
-0.034 and -0.044, with an average of -0.039. Using this constant and
the above equation, the quantity of waste sludge was determined to be
41,106 pounds per day from the combined plant. The amount produced by
each participant is as follows:

Armstrong Cork Company 23,098 pounds per day
City of Macon 1,875 pounds per day
Georgia Kraft Company 16,133 pounds per day

Total 41,106 pounds per day

The capacity of the sludge drying and incineration facility
will be designed to handle 20.5 tons of waste sludge in a sixteen-hour
period, seven days per week.

Chlorination: Based on information provided under the disin-
fection section, an average demand of 35 mg/l will be required with a
two-hour detention period, if chlorination is deemed necessary. To
meet this demand, facilities to handle 5,000 pounds per day will be
necessary for either plant.

Recycling Pumping Equipment: Pumping equipment for either
plant will be provided with a capacity to return sludge at a rate of up
to one hundred per cent (100%) of the design flow to the head of the
plant. 1In addition to the above, a plant utilizing plastic media bio-
filters will have pumping equipment with a capacity of returning mixed
liquor at a rate of up to one hundred percent (100%) of the design flow
to the top of the filter.

Miscellaneous Facilities: An administration building will be
provided at either plant, containing a plant superintendent's office,
an adequate laboratory and employees' locker and shower facilities.
Also provided will be a maintenance facility for plant equipment.

In addition to the waste treatment plant, the following will
have to be provided at either plant by the participants:

Armstrong Cork Company: A twenty-four inch outfall sewer from
their primary treatment facility to the existing Rocky Creek
Outfall Sewer; also share with the City in providing both addi-
tional pumping capacity at the City's existing Rocky Creek Pumping

52



Station and a force main from the pumping station to the pro-
posed treatment plant.

City of Macon: Provide screening, metering and grit removal at
the existing Rocky Creek Pumping Station; also share with
Armstrong Cork Company in providing additional pumping capacity
at the existing Rocky Creek Pumping Station and a force main to
the proposed waste treatment plant.

Georgia Kraft Company: Provide a pumping station and a twenty-
four inch force main to the proposed waste treatment plant.

Plant Layout: In order to provide flexibility of operation,
especially during shutdown of one of the industries, the plant will be
constructed in three equal parallel treatment units, with the exception
of sludge disposal and drying, pumping and chlorination.

Flow Diagram and Site Plan: A flow diagram and site plan are
made a part of this report as Appendix IV.

Participants' Plans for Separate Waste Treatment:

Armstrong Cork Company - Macon Division: The proposed separate
treatment facility for Armstrong Cork Company is shown
schematically in Figure 12, As indicated earlier, a primary
treatment system is already under construction and will include
vacuum filters for sludge dewatering.

The secondary plant will be of the extended aeration type with
thirty-six hours detention. Facilities would be provided to
operate the system as either a contact stabilization or conventional
activated sludge unit, Ten 100-horsepower aerators will provide
oxygen and mixing for the mixed liquor. A secondary clarifier

with rapid sludge return to the aeration basin would be provided.

Waste sludge will be returned to the thickener in the primary
system for dewatering on the vacuum filter. Final disposal of
sludge will be in a land fill initially.

Georgia Kraft Company - Mead Division: The proposed separate
waste treatment facility for Mead Division, Georgia Kraft Company,
is shown schematically in Figure 13, As previously described,
preliminary treatment for selected pulp mill streams is provided
by the cooling tower. Strong wastes are impounded in a heavy
liquor pond and metered into a collection tank.

In the proposed treatment plant the mill effluent would be
collected in the existing one million gallon tanmk and discharged
by gravity to a 180-foot diameter primary clarifier.

53



‘ SCREEN AND
GRIT REMOVAL
e J—

PRIMARY — PRIMARY
CLARIFIER —CLARIFIER
FILTER CAKE
D’<—7 |«
WASTE ACTIVATED
SLUDGE
VACUUM e
FILTERS 0
L
RETURN ACTIVATED
SLUDGE
Pl
AERATION AERATION
BASIN BASIN
Y * A
FINAL
CLARIFIER

SLUDGE PUMPS

FINAL EFFLUENT

FIGURE 12
FLOW DIAGRAM

SEPARATE TREATMENT FACILITY
ARMSTRONG CORK CO, MACON, GA.

54—



T0

BARK
PAPER BOILER
HEAVY
AP ~——{PRess
LIQUOR PULP
POND MILLS TO
LANDFILL

WO0O0D YARD

STABILIZATION
POND

COOLING E FFLUEN
TOWER

FIGURE I3

FLOW DIAGRAM
SEPARATE TREATMENT FAGILIT

~55-

FILTER

SLUDGE

AERATION

POND

Y
GEORGIA KRAFT GO., MEAD DIVISION



Overflow from the primary clarifier would undergo secondary
treatment in a fifty-five-acre aeration pond and a fifteen-acre
stabilization pond. The nominal depth of both ponds would be

ten feet. These ponding volumes result in a detention time of
twenty days aeration and five days stabilization at a design flow
rate of 9 MGD. Freeboard on the dykes above the nominal depth
could be used for regulation of discharge at times of low river
flow.

Clarifier underflow is pumped to a belt or coil type filter and
then to a V-press for final dewatering. The dewatered sludge is
then burned in the existing bark boiler; filtrate from dewatering
of the sludge is returned to the collection tank. A ten-acre
sludge pond is provided in the event of an outage of any part of
the sludge disposal system.

City of Macon: The recommended separate treatment facility for
the City of Macon, Rocky Creek Water Pollution Control Plant,

is shown schematically in Figure 14. The contact stabilization
process is applicable to the treatment of wastes containing a
high proportion of the BOD in suspended or colloidal form. The
waste entering the contact tank has its BOD rapidly removed by
biosorption and agglomeration of suspended solids. After the
contact period, the activated sludge is separated from the liquid
by sedimentation.

This sludge is pumped to a reaeration tank where the BOD and
solids removed in the contact tank are stabilized. The detention
time in the reaeration tank is sufficiently long to assimilate
the waste removed without losing the activated sludge to
endogenous respiration. This conditioned sludge is then returned
to the contact tank to repeat the process.

The recommended 4.5 MGD plant will contain one contact tank and
two reaeration tanks, and will be provided with one hundred
percent (100%) return sludge capability. Clarifiers will follow
the contact tank and sludge pumped from them will enter the
reaeration tanks or digesters.

Waste sludge will be disposed of through an aerobic digester and
sludge drying equipment. Underflow from sludge dewatering will
be returned to the reaeration basin. Additional facilities will
include screening and grit removal of the raw waste, chlorination
of the effluent, recirculation pumps and administration and
maintenance buildings.

Comparison of Combined and Separate Treatment Facilities: It
should be noted that even though all the separate treatment plants would
provide a high degree of secondary treatment, they will not produce the
overall reduction in BOD expected of the combined plant, based on the
pilot study.

56



SCREENING AND
GRIT REMOVAL

RETURN
ACTIVATED WASTE SLUDGE
CONTACT REAER AEROBIC
BASIN BASIN DIGESTER
A
Y
Y
CLARJFIER
CHMLO|RINE| CONTACT SLUEC;E DRYING
CHAMHER
PLANi EFFLUENT
FIGURE 14

FLOW DIAGRAM

SEPARATE TREATMENT FACILITY

CITY OF MACON

-57-



Combined Treatment:

Armstrong Cork Company
City of Macon
Georgia Kraft Company

Separate Treatment:

Armstrong Cork Company
City of Macon
Georgia Kraft Company

*Estimated

Influent

%

58

lbs. Removal
46,760 91.7
7,515 91.7
30,060 91.7
84,335
46,760 90.0%
7,515 90.0
30,060 85.0

Effluent

3,878
623

2,499

7,000

4,676
752
4,509

9,937



SECTION XIII

CONSTRUCTION AND OPERATING COSTS

Combined Treatment Facility:

Construction Costs -~ Estimated construction costs were compared
between a facility with twenty-four-hour detention aeration basins and a
facility with plastic media bio~filters and fifteen-hour detention aera-
tion basins. These estimated project costs, including chlorination
facilities, are as follows:

Plant with 24-Hour Detention:

Waste Treatment Plant $4,561,900
OQutfall Sewer - Armstrong Cork Company 65,000

Modifications to Existing Pumping Station

and Force Main 156,800
Pumping Station and Force Main -~ Georgia
Kraft Company 175,000
Contingency @ 157 743,800
Total Construction $5,702,500
Engineering 293,600
Resident Inspection and Soil
Investigations 27,000
Legal and Administrative 15,000
Project Contingency @ 3% 181,100
Total Project Cost $6,219,200
Federal Grant @ 33% 2,052,300
Participants' Cost $4,166,900

Estimated Participants' Cost with
Elimination of Chlorination $4,038,600

59



Plant with Plastic Media Bio~Filter and 15-Hour Detention:

Waste Treatment Plant $4,265,900
Outfall Sewer - Armstrong Cork Company 65,000
Modifications to Existing Pumping Station
and Force Main 156,800
Pumping Station and Force Main - Georgia
Kraft Company 175,000
Contingency @ 157 699,400
Total Construction Cost $5,362,100
Engineering 276,600
Resident Inspection and Soil Investigation 27,000
Legal and Administrative 15,000
Project Contingency @ 3% 170,100
Total Project Cost $5,850,800
Federal Grant @ 33% 1,930,800
Participants' Cost $3,920,000

Estimated Participants' Cost with
Elimination of Chlorination $3,791,900

A detailed breakdown of the estimated construction cost of the less expen-
sive bio-filter plus aeration plant is shown in Table XITI.

Operating Costs - The estimated operating costs are based on
requirements of personnel as recommended by the Board of Water Commis-
sioners; the current power rates of the Georgia Power Company; and
maintenance expense, general expense and administrative overhead from the
Board's current audit. These estimated operating costs are as follows:

Plant with 24-Hour Detention Basins:

Labor $ 94,260
Power 119,700
Vehicle Expense 12,730
Maintenance and Upkeep 20,000
Supplies and General Expense 15,000
Chlorination 73,000
Administrative Overhead @ 24% 80,310

60



Total Estimated Yearly Operating Cost $415,000
Without Chlorination, reduce by 73,000 x 1.24 90,520

Estimated Yearly Operating Cost
Without Chlorination $324,480

Plant with 15-Hour Detention Basins:

Labor $ 94,260
Power 82,600
Vehicle Expense 12,730
Maintenance and Upkeep 20,000
Supplies and General Expense 15,000
Chlorination 73,000
Administrative Overhead @ 24% 71,410

Total Estimated Yearly Operating Cost $369,000
Without Chlorination, reduce by 73,000 x 1.24 90,520

Total Estimated Yearly Operating Cost
Without Chlorination $278,480

A detailed breakdown of the less expensive 15-hour plant operating costs
are shown in Table XIV.

Participants' Separate Treatment Facilities: Cost data for
the separate treatment facilities as shown in the following tables were
provided by the participants through their engineers or engineering
staffs.

Armstrong Cork Company, Macon Division - The capital and annual